
 

1 | P a g e  

 

Environmental and Social Impact Assessment (ESIA) for 

Ludhiana Bulk Water Supply Project- Ludhiana City 

Punjab Municipal Services Improvement 

Project (PMSIP) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

__________________________________________ 

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT (ESIA) 

REPORT  

PROJECT ID: P170811 

 

PUNJAB MUNICIPAL SERVICES IMPROVEMENT PROJECT:  

Sub Project: Ludhiana Bulk Water Supply Project 

 

 

Implementing Agency: Project Management Unit, Punjab Municipal 

Infrastructure Development Company (PMIDC), Government of Punjab 

and Project Implementation Unit, Municipal Corporation of Ludhiana 
[...]
ranges from 7.1 to 8.3, 10 mg/l to 26 mg/l, 5 mg/l to 18mg/l, and 1.56 mg/l to 31 mg/l respectively, 

which indicates that treated wastewater is within the prescribed limits for disposal in water 

environment. The treated wastewater is safe for disposal in water environment and will not impact the 

receiving water body. The treated water quality reports of the STPs are provided in Annexure 2. The 

details of the STPs are provided in the Table 3.  

Table 3: Details of STPs 

S.No. Name of the STP Capacity of STP (MLD) Type of Technology Discharge Location 

1. Bhattian - I 111 USAP Sutlej 

2. Bhattian - II 50 SBR Sutlej 

3. Jamalpur 225 SBR Buddha Dariya 

4. Balloke - I 152 USAP Buddha Dariya 

5. Balloke - II 105 SBR Buddha Dariya 

6. Balloke - III 60 SBR Buddha Dariya 

Source: Municipal Corporation of Ludhiana 

 

2.3. Proposed Water Supply System 

To meet the projected water demand for the city of Ludhiana in year 2055, 250 cusec of surface water 

is required. The details of population projection and water demand are provided in the Table 4.  

Table 4: Parameters and Projections 

Parameter Unit Ludhiana 

Projected Population   

Population 2019 Lakhs 18.96 

Population Year 2025 Lakhs 20.76 

Population Intermediate year 2040 Lakhs 25.14 

Population Ultimate year 2055 Lakhs 29.35 

                                                 
10 The feasibility report does not mention about the conditional assessment of the distribution network; hence, it‟s present 

state is unknown. Further, diameter wise length of distribution network is not available.  
11 Feasibility Report 
12 Source: Municipal Corporation of Ludhiana 



 

25 | P a g e  

 

Environmental and Social Impact Assessment (ESIA) for 

Ludhiana Bulk Water Supply Project- Ludhiana City 

Punjab Municipal Services Improvement 

Project (PMSIP) 

Parameter Unit Ludhiana 

Raw Water Demand   

Base Year 2025 MLD 408 

Intermediate Year 2040 MLD 495 

Ultimate Year 2055 MLD 578 

Treated water Demand MLD  

Base year 2025 MLD 388 

Intermediate year 2040 MLD 470 

Ultimate year 2055 MLD 549 

Source: Feasibility Report 

The project involves enhancement of 1R distributary capacity from 50 cusec to 300 cusec, construction 

of head regulator cum cross regulator for diverting water from the 1-R canal. The water will then be 

pumped to the proposed 580 MLD Water Treatment Plant (WTP) near the village of Bilga. Following 

treatment at the WTP, the water will be pumped to 137 ESRs (70 Proposed and 67 Existing) through a 

transmission pipeline of 168 Km, with pipe diameters ranging from 150mm to 2000mm. 

 
Figure 5: Single Line Diagram for LBWS 

 

The project proposes two operational zones for water supply, viz., North and South. The North Zone 

encompasses the region located north of the operational railway lines and caters the administrative 

Zone A & B, while the South Zone includes the area to the south of Railway lines and caters the 

administrative Zone C & D. Each ESR will supply water to its designated District Metered Area. 

Existing distribution lines will be utilized to convey water from the ESRs to House Service 

Connections.  

 

Table 5: Summary of Proposed Components 

Parameters Details  

Total Land Area for WTP 53.39 Acres 

WTP Capacity  580 MLD 

Total power requirement of pumping systems (As 

per Feasibility Report) 

10501 KW 

Intake Source  Head Regulator cum Cross regulator at 1R canal, 

distributary of Sidhwan Canal 

Current 1R canal capacity 50 cusecs 

Proposed 1R canal capacity 300 cusecs 

Current capacity of Sidhwan canal 1751.44 cusecs 

Capacity of Sirhind Canal 12,600 cusecs 

Length of Transmission Line 168 km, Dia ranges from 150mm to 2000mm  



 

26 | P a g e  

 

Environmental and Social Impact Assessment (ESIA) for 

Ludhiana Bulk Water Supply Project- Ludhiana City 

Punjab Municipal Services Improvement 

Project (PMSIP) 

Parameters Details  

Number of ESRs  Total 137 ESRs 

67 ESRs are existing of which 51 ESRs
13

 are not in use 

70 ESRs are new proposed 

An integrated plan showing the locations of all key components for the project is annexed as 

Annexure 3 and Key plan is attached as Annexure -29. 

2.3.1. Water Source 

The Sirhind Canal, originating from the Ropar head works draws water from river Satluj, has a 

sanctioned capacity of 12,600 cusecs and spans a length of 59.44 kilometres. Sidhwan Canal is 

distributary of Sirhind Canal, which diverts at Manpur headworks. The current capacity of Sidhwan 

Canal is 1751 cusecs. The 1-R Distributary is a distributary of the Sidhwan canal having water 

capacity of 50 cusecs. Municipal Corporation of Ludhiana has identified 1R Canal as the surface 

water supply source. 

Water Source Sustainability: A Memorandum of Understanding was signed between MCL and 

WRD. Clause 4 of the MoU states “At present, 1R Distributary having capacity 50 cusecs passing 

through the proposed WTP site, which is proposed to be enhanced from 50 cusecs to 300 cusecs (250 

cusecs for this project + 50 cusec or more to meet fluctuations in existing irrigation demand) by the 

Department of Water Resources after re-modelling and strengthening”. Further Clause 6. States “The 

Department of Water Resources shall ensure the uninterrupted water supply except for closure period 

of 21 to 30 days once or twice a year of Sirhind Canal during which the Municipal Corporation of 

Ludhiana will ensure sufficient water supply through tube wells.”. Clause 7. States “The Department 

of Water Resource shall inform the Municipal Corporation of Ludhiana at least 15 days prior to the 

closure of the Sirhind Canal”. The MoU signed between Department of Water Resource and 

Municipal Corporation of Ludhiana is attached in Annexure 4. 

The lean period and maximum discharge of Satluj river for the year 2023 was 11,601 cusecs and 

83,703 cusecs respectively and the full capacity of the Sirhind canal is 12,600 cusecs. The current 

capacity of the Sidhwan canal is 1,751.44 cusecs which is proposed to be enhanced to 1,946.29 

cusecs.
14

 The capacity of 1R canal is 50 cusecs which is proposed to be enhanced to 300 cusecs.
15

 

Hence, the proposed water supply source ultimately draws water from the Satluj river which has 

sufficient water flow throughout the year and it is sustainable to carry the projected water demand for 

the Ludhiana city. 

However, it is recommended, that MCL shall ensure that during the forced closure period
16

  of the 

Sirhind canal, the groundwater extracted and supplied to the residents shall comply with the drinking 

water quality standards as per the BIS standards 10500 (2012). 

 

2.3.2. Water Treatment Plant 

A 580 MLD water treatment plant is proposed, covering an area of ~53 acres in village Bilga. The 

design of the WTP considers not only the current usage levels but also accounts for the projected 

population up to the year 2055. The plant will have a conventional treatment system, incorporating 

processes such as aeration, coagulation, flocculation, sedimentation, rapid gravity filtration, and 

chlorination for disinfection. Additionally, the plant's operations will be facilitated by Programmable 

Logic Controllers (PLC) controls, for plant operation connected to Supervisory Control and Data 

Acquisition (SCADA) system. Pumping systems using a total of 10500 KWH of electric power are 

proposed for pumping of raw water and treated water. The raw water will be pumped from 1R canal 

                                                 
13 Contractor shall conduct the conditional assessment to identify the requirement of demolition or rehabilitation of ESRs 
14 As part of separate WRD Package 
15 As part of separate WRD Package 
16 The Sirhind canal is closed periodically by the WRD for routine maintenance.  



 

27 | P a g e  

 

Environmental and Social Impact Assessment (ESIA) for 

Ludhiana Bulk Water Supply Project- Ludhiana City 

Punjab Municipal Services Improvement 

Project (PMSIP) 

to the WTP where it will be treated. Subsequently, after treatment the water will be pumped to all 

ESRs. The technical drawing of the proposed water treatment plant
17

 is attached in Annexure 5.  

The DBOT contract includes provisions for setting up a water testing laboratory at the WTP. All 

equipment will be purchased by the DBOT contractor under this contract. 

 
Figure 6: Process Flow Diagram 

Source: Feasibility Report  

The sizes of various unit processes in the WTP are as follows:
18

   
 

Table 6: Sizes of Unit Processes in WTP 

S.No. Unit Process Unit Dimensions 

1.  Raw water intake channel L*W*(SWD+FB) 1270m*5m*(1.6m+0.5m) 

2.  Raw water storage cum pre-settling tank L*W*SWD 186m*130m*6m 

3.  Raw water pump house L*W*H 62m*10m*6m 

4.  Cascade Aerator Dia. 25.5m 

5.  Stilling Chamber L*W*SWD 11m*10m*3.45m 

6.  Raw water open channel with Parshall flume W*SWD 6.6m*1.2m 

7.  Distribution chamber, 2 Nos W*L*SWD 7m*9.9m*3.2m 

8.  Flash Mixer, 8 Nos L*W*SWD 4.4m*4.4m*3.3m 

9.  Clarriflocculator, 8 Nos Dia, (SWD+FB) 60m, (3.5m+0.5m) 

10.  Filters (Rapid Sand gravity filters) L*W*H 13.5m*16m*3.5m 

11.  Backwash Wastewater Recycling Tank L*W*SWD 33m*11.5m*3.5m 

12.  Chlorine Contact Tank L*W*SWD 53m*60m*4m 

13.  Clear Water Reservoir, 2 Nos L*W*(SWD+FB) 80m*30m*(5m+0.5m) 

14.  Clear Water Pump House L*W*H 90m*10m*6m 

15.  Filter Annex Building L*W*H 22.55m*17.6m*5m 

16.  Chlorine Tonner Yard L*W*H 33m*10m*6m 

17.  Clarifier Sludge Sump cum Pump House (Dia*SWD) 24.5m*2m 

18.  Sludge Thickener 2 Nos (Dia*SWD) 31m*3.5m 

19.  Thickener Supernatant Collection Sump L*W*D 10m*4.1m*3m 

20.  Thickened Sludge Collection Sump L*W*D 10m*10m*3m 

21.  Centrifuge Building L*W*H 22m*6.5m*(2*5m) 

22.  Chemical House L*W*H 29.7m*15m*(2*5m) 

                                                 
17 Process Flow Diagram for WTP shall be updated by the DBOT contractor. 
18 As per Feasibility Report 



 

28 | P a g e  

 

Environmental and Social Impact Assessment (ESIA) for 

Ludhiana Bulk Water Supply Project- Ludhiana City 

Punjab Municipal Services Improvement 

Project (PMSIP) 

S.No. Unit Process Unit Dimensions 

    

2.3.3. Disinfection System 

Raw water extracted from the 1R canal will be initially stored in raw water storage cum pre-settling 

tank, ensuring a minimum retention period before its conveyance to the cascade aerator. The primary 

function of the cascade aerator is to remove/ reduce dissolved gases (such as carbon dioxide) and 

oxidizes dissolved metals such as iron, hydrogen sulphide, and Volatile Organic Chemicals (VOCs), 

if present, in the raw water. After that water will be let into inlet chamber and Pre-chlorination is 

envisaged in inlet chamber by injecting chlorine through bottom mounted diffusers to reduce the 

ammonia content and microbiological growth in raw water. Chlorine storage room will be constructed 

for providing pre-& post chlorination. Each chlorination system shall be provided with 2 vacuum type 

chlorinators and 2 motive pumps (1 working + 1 standby).   

2.3.4. Clear Water Pumping Station and Pumping Machinery 

The raw water and clear water pumping stations each of 620 sq. meters and 990 sq. meters are 

proposed inside the campus of the water treatment plant. The raw water pumping station will house 14 

pumps. 12 pumps to pump the water from raw water collection tank to cascade aerator and 2 priming 

pumps. The clear water pumping station will house 24 pumps, of which 8 and 12 pumps are proposed 

to pump the water from clear water reservoir to the ESRs in the North and South zones respectively, 

and 2 priming pumps each for north and south zone. The details of the pumps are provided in Table 7. 

 

Table 7: Technical Details of the Proposed Pumping System 

S.No. Particulars Details 

1 Raw water pumps: 12 Nos. 330 HP (7W+5S) 

2 Treated Water pumps for North zone: 8 Nos. 460 HP (6W+2S) 

3 Treated water pumps for south zone: 12 Nos. 540 HP (9W+3S) 

4 Priming pump for raw water: 2 Nos  16 HP (1W+1S) 

5 Priming pump for treated water North zone: 2 Nos 9 HP (1W+1S) 

6 Priming Pump for treated water south zone: 2 Nos. 8 HP (1w+1s) 

Source: Feasibility Report 

 

2.3.5. Service Reservoirs 

In the project area, there are 67 existing Elevated Service Reservoirs (ESRs) (including the ESR of 

4ML capacity in Vishwakarma Park identified by the PMU during the survey conducted in the month 

of June 2024). The project proposes to construct 70 ESRs; which would bring the total to 137 ESRs. 

The preliminary conditional assessment of existing ESRs is provided by the MCL in the table below.
19

 

The staging height for ESRs vary from 30 meters to 35 meters, and capacity from 0.2 ML to 3 ML. 

The DBOT contractor will conduct a conditional assessment of all existing ESRs. Following this, 

details on whether the ESRs should be rehabilitated, demolished, or used in their present condition 

shall be finalized. After the DBOT contractor completes the condition assessment of the ESRs, the 

ESIA shall be updated accordingly. 

 

 

 

                                                 
19 As per amendment no. 4 of the tender document for LBWS. 



 

29 | P a g e  

 

Environmental and Social Impact Assessment (ESIA) for 

Ludhiana Bulk Water Supply Project- Ludhiana City 

Punjab Municipal Services Improvement 

Project (PMSIP) 

Table 8: Details of Existing and Proposed ESRs 

S. No ESR details 

ESR/ 

UGSRs 
North South Total 

Capacity 
Total 

Nos. 

Total 

Capacity 

Total 

Nos. 

Total 

Capacity 

Total 

Nos. 

Total 

Capacity 

    Mill. L Nos. Mill. L Nos. Mill. L Nos. Mill. L 

1 

Existing ESR 

(Conditional 

Assessment 

Required) 

0.227 3 0.68 0 0 3 0.68 

0.455 20 9.1 9 4.095 29 13.2 

0.909 3 2.73 15 13.635 18 16.36 

Sub-total (1) 26 12.508 24 17.73 50 30.238 

2 

Existing old 

MS surface 

SRs  

0.227 2 0.45 0 0 2 0.45 

Sub- Total (2) 2 0.454 0 0 2 0.454 

3 Existing ESR 
0.113 0 0 1 0.113 1 0.11 

0.445 0 0 2 0.89 2 0.89 

Sub- Total (3) 0 0 3 1.003 3 1.003 

4 

Existing ABD 

Smart city 

UGSR 

1.885 0 0 1 1.885 1 1.89 

2.45 0 0 1 2.45 1 2.45 

Sub- Total (4) 0 0 2 4.335 2 4.335 

5  
Existing 

GLADA 

0.45 1 0.45 1 0.45 2 0.9 

0.9 2 1.8 0 0 2 1.8 

Sub- Total (5) 3 2.25 1 0.45 4 2.7 

6 Existing LIT 

0.227 0 0 1 0.227 1 0.23 

0.68 0 0 2 1.36 2 1.36 

0.9 0 0 2 1.8 2 1.8 

Sub- Total (6) 0 0 5 3.387 5 3.387 

6.a Identified during survey by PMU    1 4 1 4 

A. Sub- Total (1 to 6a) 31 15.212 36 30.905 67 46.117 

7 

Proposed 

under 

AMRUT (But 

to be built 

under the 

project) 

0.23 0 0 1 0.23 1 0.23 

0.45 3 1.35 3 1.35 6 2.7 

0.68 1 0.68 0 0 1 0.68 

0.91 1 0.91 1 0.91 2 1.82 

1.14 2 2.28 1 1.14 3 3.42 

1.36 0 0 2 2.72 2 2.72 

Sub- Total (7) 7 5.22 8 6.35 15 11.57 

8 

Proposed 

ESR under 

the project 

1 9 9 4 4 13 13 

1.5 19 28.5 12 18 31 46.5 

2 3 6 8 16 11 22 

Sub- Total (8) 31 43.5 24 38 55 81.5 

B. Sub- Total (7 to 8) 38 48.72 32 44.35 70 93.07 

Total (A+B) 69 63.932 68 75.255 137 139.187 

 



 

30 | P a g e  

 

Environmental and Social Impact Assessment (ESIA) for 

Ludhiana Bulk Water Supply Project- Ludhiana City 

Punjab Municipal Services Improvement 

Project (PMSIP) 

According to the Ludhiana Bulk Water Supply project bidding documents, all the outlets of the ESRs 

are required to be equipped with digital measuring, recording and transmitting chlorine, pH and 

turbidity levels. Provision for SCADA is included for all the ESRs.  

Out of 67 existing ESRs, the PIU found 02 ESRs to be unsafe for operation and recommend these for 

demolition in the project bidding document. The demolition will be taken up after proper assessment 

of the ESRs. 

2.3.6. Transmission System 

The project proposes two operational zones namely North and South based on the operational 

Railway line. Two bulk water supply lines are proposed to be laid for each operational zone. For 

North zone 1800mm dia pipe and for South zone 2000mm dia pipes are proposed, the diameter of 